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Table 1 Chemical compositions and
mechanical properties

Mechanical properties
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Chemical compositions (wt.%)
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Fig.1 Round bar specimenwith
a circumferential notch
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Diffusion Bonding ~——
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Fig.2 Embedded crack specimen
produced by HIP method
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Fig.3 Test results of round bar
with a circumferential notch



